
POUNDS (LBS) EVERY 6-8 HOURS (AS NEEDED) POUNDS (LBS) EVERY 6-8 HOURS (AS NEEDED) POUNDS (LBS) EVERY 4-6 HOURS (AS NEEDED) POUNDS (LBS) EVERY 6-8 HOURS (AS NEEDED)

10 10 10 2 mL

12 12 12 2.5 mL 10 1.8 mL

14 14 14 3 mL 12 2.1 mL

16 1.8 mL 16 3.5 Ml 16 3.5 mL 14 2.5 mL

18 2 mL 18 4.0 mL 18 4 mL 16 2.9 mL

20 2.2 mL 20 4.5 mL 20 4.5 mL 18 3.2 mL

22 2.5 mL 22 5 mL 22 5 mL 20 3.6 mL

24 2.8 mL 24 5.5 mL 24 5 mL 22 4 mL

26 3 mL 26 6 mL 26 5.5 mL 24 4.3 mL

28 3.2 mL 28 6.5 mL 28 6 mL 26 4.7 mL

30 3.4 mL 30 7 mL 30 6.5 mL 28 5 mL

32 3.6 mL 32 7.5 mL 32 7 mL 30 5.4 mL

34 3.8 mL 34 8 mL 34 7.5 mL 32 5.8 mL

36 4  mL 36 8.5 mL 36 7.5 mL 34 6.1 mL

38 4.2 mL 38 8.5 mL 38 8 mL 36 6.5 mL

40 4.6 mL 40 9 mL 40 8.5 mL 38 6.9 mL

42 4.8 mL 42 9.5 mL 42 9 mL 40 7.2 mL

44 5 mL 44 10 mL 44 9.5 mL 42 7.6 mL

46 5.2 mL 46 10.5 mL 46 10 mL 44 8 mL

48 5.4 mL 48 11 mL 48 10 mL 46 8.3 mL

50 5.6 mL 50 11.5 mL 50 10.5 mL 48 8.7 mL

52 6 mL 52 12 mL 52 11 mL 50 9 mL

54 6.2 mL 54 12.5 mL 54 11.5 mL 52 9.4 mL

56 6.4 mL 56 12.5 mL 56 12 mL 54 9.8 m

58 6.6 mL 58 13 mL 58 12.5 mL

60 6.8 mL 60 13.5 mL 60 13 mL Dosage Form Total  25 mg

62 7 mL 62 14 mL 62 13 mL Liquid 12.5mg/5ml 10mL

64 7.2 mL 64 14.5 mL 64 13.5 mL Chewables 12.5mg 2 Tablets

66 7.4 mL 66 15 mL 66 14 mL Tablets 25mg 1 Tablet

68 7.6 mL 68 15.5 mL 68 14.5 mL Capsules 25mg 1 Capsule

70 8 mL 70 16 mL 70 15 mL

72 8.2 mL 72 16.5 mL 72 15.5 mL Dosage Form Total  50 mg

74 8.4 mL 74 17 mL 74 16 mL

76 8.6 mL 76 17.5 mL 76 16 mL Chewables 12.5mg 4 Tablets

78 8.8 mL 78 18 mL 78 16.5 mL Tablets 25mg 2 Tablets

80 9 mL 80 18.5 mL 80 17 mL Capsules 25mg 2  Capsules

82 9.4 mL 82 18.5 mL 82 17.5 mL

84 9.6 mL 84 19 mL 84 18 mL

86 9.8 mL 86 19.5 mL 86 18.5 mL

88 10 mL 88 20 mL 88 19 mL

100+  lbs 

55-99 lbs 

PEDIATRIC DOSAGES FOR IBUPROFEN - ACETAMINOPHEN - BENADRYL®

NOT for under 6 months old

IBUPROFEN/MOTRIN/ADVIL®                               

CHILDREN'S  DOSAGE

IBUPROFEN/MOTRIN/ADVIL®                                  

INFANT  DOSAGE             

100 MG/5 ML50 MG/1.25 ML

NOT for under 6 months old

*Ages 2y and under consult with physician

BENADRYL®                                           

INFANT/CHILDREN'S DOSAGE

ACETAMINOPHEN/TYLENOL®                      

INFANT/CHILDREN'S DOSAGE

 12.5MG/5ML160 MG/5 ML (Max 5 doses/day)


